

Supplementary table 1. Non-surgical treatment at each stage of the follow-up.

Treatment	Pre-surgery	After temporal lobectomy	After quadrantotomy
Phenytoin	7 mg/kg	12 mg/kg	-
Carbamazepine	40 mg/kg	-	-
Levetiracetam	60 mg/kg	58 mg/kg	25 mg/kg
Clobazam	1 mg/kg	1.6 mg/kg	1.16 mg/kg
Phenobarbital	-	8 mg/kg	2.9 mg/kg
Topiramate	-	12 mg/kg	8.7 mg/kg
Ketogenic diet	4:1	-	

All dosage refers to daily intake of antiseizure medication.